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ILLUSTRATED PARTS LIST

Model:  21-610 Zone Start:
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201261-1

900020-1
201012-1

905000-1

201024-4
905002-1

900077-1

900074-1
900077-1

201411-1

201410-1
201405-1

900074-1

201404-1

201414-1
201020-1
201013-1
900026-1

905000-1

201422-1

201431-1

900033-1

201413-1

201189-1

201437-1

905000-1

900032-1
201413-1

201416-1
201415-1

BRAVO 21 ZONE START - MODEL #: 21-610

905000-1

201012-1

All BBC Models

Kawasaki
Zone Start

Honda
Zone Start

A

A Control cable
installation

201265-1

PART NO. DESCRIPTION Qty

201022-2
Aluminum Tubes, Black 

Steel Tube, Left  
35” -  Black

201446-1

New Steel Handle Tubes, introduced 2017
Compatible with early Aluminum Tubes 201022-2
Note the cable routing outside the tube.

Steel Tube, Right  
35” -  Black

    201447-1

201012-1 Washer, Handle Clamp 4
201013-1 Sleeve, 6x10x24
201020-1 Spring, Throttle Control
201022-2 Lower Handle Tube, Black 2
201024-4 Handle Clamp, Silver 4
201189-1 Guide, Starter Rope
201261-1 Cable, Throttle Control
201265-1 Spring, Throttle Control
201404-1 U-handle
201405-1 Control Panel
201410-1 Bail, Upper
201411-1 Bail, Lower
201413-1 Bushing, 6x10x7 5
201414-1 Throttle Control
201415-1 Bail Lock 
201416-1 Spring, Bail Lock 
201422-1 Cable, Drive Engagement
201431-1 Cable, Engine Control, Kawasaki 
201437-1 Decal, Control Panel
201446-1 Handle Tube, Left, Black
201447-1 Handle Tube, Right, Black
900020-1 Carriage Bolt, M6x45 2
900026-1 Screw, Hex - Flange M6x35
900032-1 Screw,  Hex - Flange M6x16
900033-1 Screw, Hex M6x12   4
900074-1 Screw, Self Tapping  #10 x 1/2 4
900077-1 Carriage Bolt, M8x20 4
905000-1 Flange Nut,  Locking - M6            5
905002-1 Flange Nut,  Locking - M8  4



201032-1

201031-1
201036-3

201039-1

201040-1
201041-1

201043-1

201047-5 201051-5

201053-5

201055-5

900027-1

900027-1

905000-1

905002-1

900002-1

905002-1

905002-1

905002-1

905000-1

900002-1

905000-1

900027-1

900002-1
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201177-2

201038-1

900032-1

905007-1

201151-3

905007-1

900032-1

201423-1

905002-1

900005-1

900009-1

201417-1

201125-3
201329-1

201329-1

201418-1
201420-1

201419-1

201422-1

900077-1

201155-1 201157-1

201438-1

201440-1

201441-1

BRAVO 21 ZONE START - MODEL #: 21-610

905000-1

900027-1

905002-1

905002-1
900005-1

905002-1

201333-2

PART NO. DESCRIPTION Qty
201031-1 Wear Strip, Left Side 
201032-1 Wear Strip, Right Side 
201036-3 Mower Deck, Silver 
201038-1 Plate, Catcher
201039-1 Rear Door, Catcher Plate
201040-1 Bracket, Rear Door
201041-1 Shaft, Rear Door 
201043-1 Spring, Rear Door
201047-5 Bracket, R.F. Assembly, Black 4.5"
201051-5 Bracket, L.F. Assembly, Black 4.5"
201053-5 Bracket, R.R. Assembly, Black 4.5"
201055-5 Bracket, L.R. Assembly, Black 4.5"
201125-3 Pulley, Belt Tension
201151-3 Bracket, Belt Guide 
201155-1 Decal, Rear Door
201157-1 Decal, Finger Warning
201177-2 Engine Guard, Black
201329-1 Bushing, Flange 15/22 x 8 2
201333-2 Spring, Belt Tension Arm
201417-1 Arm, Belt Tension Pulley
201418-1 Bracket, Drive Cable
201419-1 Knob, Drive Cable Adjustment
201420-1 Spring, Drive Cable
201422-1 Cable, Drive Engagement
201423-1 Belt Cover,  Bravo 21 
201438-1 Deck Decal, "Bravo 21"
201440-1 Engine Decal, "Ybravo"
201441-1 Deck Size Decal -  21"
201443-1 Deck Decal, "Commercial"
900002-1 Carriage Bolt, M8x16 11
900005-1 Bolt,  Hex, M8x20 2
900009-1 Carriage Bolt, M8x25
900027-1 Carriage Bolt, M6X12 7
900032-1 Screw,  Hex - Flange M6x16 6
900077-1 Carriage Bolt, M8x20
905000-1 Flange Nut,  Locking - M6  7
905002-1 Flange Nut,  Locking - M8  15
905007-1 Clip Nut, M6 6

201443-1



201079-1

900009-1

201069-1

905000-1

201138-1

920006-7

201147-1201135-1

201136-1

201457-1

910008-1

201427-1

900022-1

920006-7

201080-1

201211-1

201228-1

905002-1

900033-1

201077-5

905000-1
201428-1

201138-1

920006-7

900009-1

900033-1

900022-1

905002-1
201080-1
201211-1

201228-1

201428-1

201427-1
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201097-1

Puller Compl. 201176-1
Removal of rear wheel bracket

Wheel Compl. 201207-1

900074-1

900074-1

BRAVO 21 ZONE START - MODEL #: 21-610

905000-1

PART NO. DESCRIPTION Qty
201069-1 Front Axle
201077-5 Bushing, Front Wheel Bracket 2
201079-1 Bearing Cover, Wheel Bracket 4
201080-1 Bushing, Flange 13/22 x 8 4
201097-1 Washer, Rear Wheel 2
201135-1 Guard, Rubber - Short
201136-1 Guard, Rubber - Long
201138-1 Insert, Rear Wheel 4
201147-1 Bushing, Rear Axle - Plastic 2
201176-1 Puller Assembly, See Serv ice Tips
201207-1 Wheel Comp., Solid Rubber Tire
201211-1 Height Adjustment Lever 4
201228-1 Handle, Height Adjustment Lever 4
201427-1 2
201428-1

Wheel Bracket, R. Rear/L. Front
2

201457-1 Transmission Assembly, White Pulley
900009-1 Carriage Bolt, M8x25 4
900022-1 Bolt, Hex - Flange M8x16 4
900033-1 Screw, Hex M6x12   4
900074-1 Screw, Self Tapping  #10 x 1/2 4
905000-1 Flange Nut,  Locking - M6            7
905002-1 Flange Nut,  Locking - M8  4

2
910008-1 Pin, Solid  5X28 2
920006-7 Ball Bearing, 6002 2RS 6

Wheel Bracket, L. Rear/R. Front

201079-1

907014-1

907014-1 Washer, 8x30x1.6 (5/16x1.1/4x1/16)   

907014-1
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900004-1

201059-1

201060-1

900090-3

201282-1

201245-1

Kawasaki Engine Model 

(Available from Kawasaki Engine Dealers)

910021-1

FJ180V  AM22

910021-1

201109-1

900036-1

907005-1

Torque:
40 ft-lb

Torque: 30 ft-lb

201192-1

201063-1

201066-1

High Vent 
Bag

900092-1

900022-1

201281-1

201285-1

201265-1

201196-2
Std. Lift

201193-1
High Lift Wing Kit

Kawasaki Governor Spring for 3300 RPM
Kawasaki part #:  39129-2128 (Yellow)  

201261-1

201431-1

Use with white - 83 mm
transmisson pulley

  

PART NO. DESCRIPTION Qty
201059-1 Baffle, Plastic  
201060-1 Grommet, Plastic - Snap In  3
201063-1 Frame, Grass bag
201066-1 Mulch Plug
201109-1 Combination Wrench
201192-1 Grass Bag, High Vent - Soft Bottom
201193-1 Wing Kit Compl. Bravo 21" Blade 
201196-2 Blade, Standard Lift
201245-1 Belt, 3L - 33" 
201261-1 Cable, Throttle Control
201265-1 Spring, Throttle Control
201281-1 Blade Flange
201282-1 Pulley, V-belt 56 mm
201285-1 Crankshaft Protector 
201431-1 Cable, Engine Control Kawasaki  
900004-1 Screw, Self Tapping #10 x 5/8
900022-1 Bolt,  Hex - Flange M8x16 3
900036-1 Bolt, Hex UNF 3/8-24x1.5in GR8
900090-3 Bolt, Hex M10x16 2
900092-1 Bolt, Thread Rolling  3/8-16x1in 4
907005-1 Washer 10X20X2
910021-1 Key, Woodruff 4.7x6.5x16    2
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Transmisson Compl.  201457-1

201034-1

900014-1

900015-1

201244-1

905008-1

910001-1

201089-1
201455-1

201102-1

201086-1

930001-1
201100-1

920011-1

910006-1
201092-1

920003-7

201091-1

920003-7
201456-1

201104-1

201116-1
201098-1

201091-1

201099-2

925117-1
900014-1

925123-1

201111-1

900016-1
930002-1

201087-2

201118-1

920003-7

900016-1

201106-2

910014-1

201127-2

201124-2

201033-1

910004-1
930002-1

920019-7

201130-1

201134-1
201141-1

201103-1

910004-1

201169-1

201117-2

201093-1

201230-1

BRAVO 21 ZONE START - MODEL #: 21-610

White spring loaded pulley
Use with 33” belt # 201245-1

PART NO. DESCRIPTION Qty
201033-1 Chain Housing, Lower
201034-1 Chain Housing,  Upper
201086-1 Gearbox Housing, Lower
201087-2 Gearbox Housing, Upper
201089-1 Shaft, 10x75 
201091-1 Washer, 10x16x1 3
201092-1 Gear, Z=22
201093-1 Spring. Ratchet 4
201098-1 Shift Lock
201099-2 Worm Gear and Shaft
201100-1 Chain Gear Z=11
201102-1 Worm, Input Shaft
201103-1 Chain Tensioner
201104-1 Shift Fork
201106-2 Shift Lever
201111-1 Bushing, Input Shaft
201116-1 Bushing, Shift Fork
201117-2 Chain Gear  Z=22 
201118-1 O-ring, Plastic  
201124-2 Drive Shaft, Short
201127-2 Drive Shaft, Long
201130-1 Gear, Freewheel 2
201134-1 Pawl 4
201141-1 Chain, Duplex 25H - 42DL
201169-1 Retaining Ring, Plastic 2
201230-1 Washer, Chain Gear
201244-1 Pulley compl, White - 83 mm
201455-1 Gear, Z=18
201456-1 Gear, Z=24
201457-1 Transmission Complete 
900014-1 Screw, Allen M6x12 8
900015-1 Screw, Allen M6x30 1
900016-1 Screw, Allen M6x45 3
905008-1 Hex Nut, M10
910001-1 Spring Pin, 4x16 
910004-1 Spring Pin, 5X20 2
910006-1 Pin, Solid  4x18 2
910014-1 Retaining Ring, 36X1.5
920003-7 Ball Bearing,  6000 2RS 4
920011-1 Needle Bearing, BK1010 2
920019-7 Ball Bearing, 6002 2RS  SST 4
925117-1 O-Ring, 1/2" x  3/16" 
925123-1 O-Ring, 7/8" x  3/32"
930001-1 Oil Seal, 10X18X4
930002-1 Oil Seal, 15X24X5 3

Torque: 25 ft-lb




